BIWIRHINGCERGS

EXCAVATOR

PARTS BOOK




FOREWORD

This parts list is shown the equipment components parts of EXCAVATOR XN28.

1.HOW TO ORDER PARTS

When ordering parts, please specify the following items as shown in the following

example.
EX. 1) Model of machine : XN28 (Shown on name plate on the side cover)
2)Engine Serial No : Yanmar 3TNV80F-SPSY2 (Shown on Engine cylinder
block)
3)Part No. 1.1
4)Part Name :  Revolving joint
5)Q'TY 1

2.HOW TO USE THIS PARTS LIST.

[tem

Part No.

Part Name

QTY

REMARK

It shows the part number of the parts which are included in an
parts drawing.
It is made up of several numbers and letters. It is the code used
when ordering that part, and very important that there be no
mistake in this code number when ordering.
It shows the name of part. Some of the part name contains
technical specifications.
It shows the numbers of the part in this drawing. If one part is
included in the assembly and/or component, the quantity per such

assembly and/or component is specified.

Description



CONTENTS

MACHINE BODY il

1.0 LOWER FRAME TZFZ2
14 {7ESIX Travel motor
1.4.1 IEFHSIX Track drive
1.4.2 iYL Track reducer
1.18 [E4&#EL Swivel joint

2.0 MAIN FRAME ASSY L7248
221 EfEH  Main Valve Assembly
2.28 [E#&5A Rotary motor
2.37 ®IEHFER B Hydraulic tank assembly
2.55 5mFEIE AL Diesel fuel tank assembly
2.70 BIg=ZAY Cabin assembly
2.71 KREIEAL Engine assembly
2.71.1 &=l The engine
2.71.1.1 SEIK CYLINDER BLOCK
2.71.1.2 i5%# GEAR HOUDING
2.71.1.3 K= HES FLYWHEEL HOUSING & OIL SUMP
2.71.2.4 SEI&EFRE CYLINDER HEAD & BONNET
2.71.1.5 HKE EXHAUST MANIFOLD
2.71.1.6 MiFERNAY CAMSHAFT & DRIVING GEAR
2.71.1.7 pH3F0;EZ=E CRANKSHAFT & PISTON
2.71.1.8 iHiB&St LUB.OIL SYSTEM
2.71.1.9 B#17KE % COOLING WATER SYSTEM
2.71.1.10 ¥AHER FUEL INJECTION PUMP
2.71.1.11 J&i&E§ GOVERNOR
2.71.1.12 W5 FUEL INJECTION VALVE
2.71.1.13 WAHE FUEL PIPE
2.71.1.14 j35h5ik STARTER MOTOR
2.71.1.15 'REEH GENERATOR
2.71.1.16 B4 ACCESSORY
2.71.1.17 B8 GASKET SET

2.715 EZRZ2HL The main pump



3.0 FRONT ASSY HigpatsE
3.1 BHEREL Lift arm ASSY
3.2 SHFE AL Bucket rod ASSY
3.6 #EFFEAL Pushing rod ASSY



MACHINE BODY %i#/1

= e o .
rfi: PA*Rf:-:O. Part Name TR g'i Reilairk
1 1.0 Lower frame &R 1
2 2.0 Main frame assy Lz 1
3 3.0 Front assy EIEIES= 1




MACHINE BODY #i#]




1.0 LOWER FRAME TFZ%2

= e e N
I"i-rl\j PA;&R{'I,—'PI\T_O. Part Name TR ? i Reilairk
1 1.1 Main welding body TFEEES 1
2 1.2 Dozer blade L5 1
3 1.3 Dozer blade cylinder 5T 1
4 14 Travel motor TEDIA 2
5 1.5 Driving wheel IXafEe 2
6 1.6 Track roller XER 6
7 1.7 Guide wheel S 2
8 1.8 Track plates HesiER 4
9 1.9 Track Assy EHEA 2
10 1.10 Slewing support guard R[5 1
11 1.11 Cover plate =R 2
12 1.12 Chain protective plate A FHER A 2
13 1.13 Chain protective plate B F4EHR B 2
14 1.14 Dozer blade shaft B4 4
15 1.15 Steel bushing NE 2
16 1.16 Oil cup M10x1 ;HFR 2
17 1.17 Protective cover PHiR= 1
18 1.18 Swivel joint [ElEEHEsk 1
19 1.19 The motor cover plate OXER 2
20 1.20 Rotary support EIL:5EE 1




1.0 LOWER FRAME TF%2%2




1.4 Travel motor FEDX

Fs
ITEM

S
PART NO.

Part Name

FHEMR

HE

QTY

&t

Remark




1.0
2.0

Drive motor

Reducer

IXEnEik
LA

1.4 Travel motor {TESX




1.4.1 Track drive IREISE




98 |PLASTIC PLUG PP38 2 A
57 |RIVET RV175 2 | @l, Tx0L At
956 | NAME PLATE JBEG7010 | B
55 | WRENCH BOLT 40050112301 | WBMD&25 8 Al
54 | 0-RING 40070005401 | RNPS0D110 NBR 2 At
b3 |PLUG 31040269401 | JABH4024 5450 2 |PF1/4" B
52 | 0-RING 40070073801 | RNPS00ED NBR 4 Al
51 |PLUG 30040213901 | MS50S208-3 | 545C 4 |PF1s8" B}
!m'f PnRIT HL mg uEm niia.rfnnt-ﬁ u?EEuL :'!I"F H;lfﬂr EIT ND. |RSP
50 |SPRING 41520126301 | JABH4025 Fi 10 B
439 | 0-RING 400700183801 | RNP300&0 NER 2 A
48 | D-RING 40070020201 |RNGS10%0 NER 1 A
47 |PIN 41590225201 | P100D00OP3 5450 2 | ¢Bxl4L A
46 | SPRING PIN 41520126201 | 5P0OB12 1 |¢bxl2l A
45 | BEARING 41570209401 | BBG201 1 #6201 A
44 | PLUG 40930012301 |WPTI14 5460 1 |PTIs47 B
43 | CHECK SEAT 21040215201 [ UA0J3031 | scMad0 | 1 B
42 | STEEL BALL 41570217301 | 5B932 1 |97, 144 A
41 | D-RING 40070125101 [RNAS1150 NER 2 A
40 | PLUG 31040269301 | JAGH4022 5450 2 B
39 | SPRING 41520126001 | JAGHA4021 PW 2 B
38 | SEAT 31040269201 | JABH4020 5450 2 B
[11-A-37| SPRING JADH4019 Fi 2 B
[11-a-38| O-RING RNPS0100 NBR 2 A
[11-4-35 PLUG JABHA018 5450 2 B
[11-a-34| CHECK JADHA017 SCM440 2 B
[11-A-33) MAIN SPOOL JADH4016 5460 1 B
[T |MAIN SPOOL ASS'Y | 31040505401 | JABH4053 C
32 | ORIFICE 40050088201 | JAIL4D1E SCM440 2 B
3l | PLUG 40930000301 |NPTI1G 5460 7 |NPT 171867 A
30 | SNAP RING 40100123101 | IRTWSR12CH 1 | IRTW-12 A
29 | STOPPER 31040270801 | JBART00S S450C 1 B
28 | SPRING 41520105101 | JBARTODA PN 1 B
27 | 5POOL 31040270701 | JBARTOO7 SCM415 1 B
26 | VALVE CASING 21100562001 | JBART006 FCD50 1 B
26 | BACK UP RING 40070124801 |BTG70950 TEFRON 1 A
24 | 0-RING 40070124601 | RNGT0950 NER 1 A




1.4.1 Track drive IRE1SX

23 | BACK UP RING 40070124701 | BTG70900 | TEFRON 1 A
22 | 0-RING 40070124501 | RNG70900 | NER 1 A
21 | PARKING PISTON 31040268701 | JASH4014 | FCDBO 1 B
20 | PARKING PLATE 41990124401 | JABH4013 | 545C 4 B
19 |FRICTION PLATE 41990124301 | JABHA012 | SMAIS oeeel 3 B
11-c-18| PISTON ASS'Y 31050440001 | JRARTO12 | scuarseparce| 7 B
[1-C | PISTON KIT JB4R7033 X
11-A-17| VALVE PLATE 21040570101 | JB4RTO05 | ss4tsBes | | B
11-8-18 | SET PLATE 31050451601 | JAGH4008 | SCM415 1 B
11-8-15 | BALL GUIDE $39402 11101 | JABH4007 | SCM415 1 B
[1-B | RETAINER KIT JABH4051 X
11--14| PIN 41590221101 | JAGH4006  |SK5/SUJ2| 3 | ¢2.5x23. BU A
11-4-13| SNAP RING 40100067801 | IRTWSR28CH 1| IRTW-28 A
11-A-12 | SPRING 41520124101 | JABH4005 | PW 1 B
11-a-11 | SPRING SEAT 31040216901 | JA4L3007 | SK5 2 B
11-A-10| CYLINDER BLOCK 21040570001 | JB4R7011 | FCDBO 1 B
[1-A | CYLINDER BLOCK KIT|21040570301 | JBAR7032 X
I1 |ROTARY KIT JB4R7031 C
9 | SWASH PLATE 31040270301 | JBART004 | FCD6O 1 B
8 | STEEL BALL 41570235101 | SB12 2 | ¢12.700 A
7 | SPRING 41520105001 | JB4R7003 | PW 1 B
[-6 | SWASH PISTON 31050416001 | JB4RT002 | 545C 1 B
[ |SWASH PISTON KIT JB4R7030 X
6 | ROLLER BEARING 41570235001 | NJ204ET SCM420H | 1 | NJ204ET A
4 | SHAFT 31040270201 | JB4RTO13 | SCM420H | 1 B
3 | 0IL SEAL 41580223801 | SNVAP0DOST 1| APDSST(TCV) A
2 | EXPAND 40990035301 | EPS 1 |¢5 A
1 | SHAFT CASING 31040270901 | JBBGTOO01 | FCDBO 1 B
o PART NAVE PART NNBER v, MR wTERIAL RENARK KIT M, |pse
mﬁ:" “‘“m‘f%@}%;ﬁﬁm E T." Industrial Sector
o, LD SN BPGRSIit oD N, 1 sme R 0 5 m Rrdrautfoe fracp
!m;;mmm —_— E.ﬁ.._ Track Drive
ur, Toxture - B mter 11010093401
Sign, Date B
+ 3rd | Dug. Number JBBG7000
Design [Teeou, Kim |Nov 04,2016 [g— a T
Review |Changho, Chung| Nov 08, 2015 None aterial Roloht
Dimension
Aepv,  |InKim Nov 12, 2015 Metric P'. 2 g"’ B 2 nEF' 2 EEET




1.4.1 Track drive IEEISiX

© S —
O—p—e |} &
i ;” i 3
(&) <3 =t/ .
I
P
) e Ei




1.4.2 Track reducer iEH

30 | PLUG 30040000501 | MSB0D110 |Atloy stesl | 1  [Prass B
29 | STOP RING 31040268101 | JABH4046 |Cabon stesl | 1 B
28 | 0-RING 40070079801 | RNP900BO |Rubber 1 A
27 | PLUG 30040213901 | MS50S208-3|Atloy steel | 1 |PF1/8 B
26 | 0-RING 40070005201 | RNP9D140 |Rubber 2 A
25 | PLUG 31040216901 | JABCE017 |Atloy stesl | 1  [Prasa B
24 | RING GEAR COVER 31040499201 | JB4R013 |Cast Iron 1 B
23 | 0-RING 40070279101 | RNG91450 |Rubber 1 A
22 | SNAP RING 40100123701 | SR18CS Cabon steel | 3 | $18(&8) A
21 | THRUST PLATE 31040499101 | JBARGO12 |Cabon stesl | 1 B
20 | DRIVE GEAR 31040499001 | JBARGO11 |Atloy steel | 1 |2 z:11 B
19 | NEEDLE 31040498901 | JB4RI010 |Bearing steel | 15x3 | d, 7x14,8 A
18 | PLANET GEAR(A) 31040498801 | JBAROOO9 |Atloy steel | 3 [w2 7:26 B
17 | WASHER(2) 31040267401 | JAGHA038 |Cabon steel | 3 |g2.5x1sL B
16 | SPRING PIN 41620123601 | SP2515 Cabon steel | 3 A
16 | PIN 31040498701 | JBARGO08 |Bearing stesl | 3 A
14 | SUN GEAR 31040498601 | JBARIDOT |Atloy steel | 1 [w2 z:13 B
13 | CARRIER 31040498501 | JB4RG006 |Cast iron 1 w2 z:13 B
12 | SNAP RING 40100123301 | SR22CS Cabon steel | 4 | $22(58) A
11 | PLATE 31040498401 | JBARG0D5 |Cabon steel | 1 B
10 | NEEDLE 31040498301 | JBARG00D4 |Bearing stesl | 23x4 |44, 1x29,7 B
09 | COLLAR 31040498201 | JBARO0D03 |Bearing steel | 4 | JR22x26x30 B
08 | PLANET GEAR(B) 31040498101 | JBARGD02 |Atloy steel | 4 [w2 7:2 B
07 | WASHER(1) 31040266801 | JABH4030 |cabon stesl | 4 B
06 | SNAP RING 40100123001 | JABH4029 [Cabon steel | 1 B
05 | SNAP RING 40100122901 | JAGHA028 [Cabon steel | 1 B
04 BEARING 41570210301 | JABH4027 |Bearing steel | 2 #110x4140x16 B
03 | RIN@ GEAR 31040499301 | JBBAIDO! |Cast iron 1 w2 z:67 B
02 | FLOATING SEAL 41990122701 | JS1240F | ¥/athetic 1 A
01 | T/V MOTOR ASS'Y 1
S, PART NAUE PART NGER WG, NUMGER ﬁpﬂ W | o ng'm KITNO. | ReP
THIS DOCUVENT. INGLLDING THE DRHNING A0 [WFORUATI0H CONTAINED THEREOK, 15 OCHFIDENTIAL MWD I3 Hydraul Ics 8roup
TRSTATS 0 s oM, YA 2000 EATN oo TIon - it sesencs | 8 O Track Reducer
EQCEd Part Name
Surf, Taxtur;m. — - g' Namber 11010093701
» 3rd /| Dyg. Number JB6GS000
Design |Taegy,Kim Nov, 04, 2015 |—g=e 3 39
Review |Changho, Chung| Nov, 12, 2016 None aterlel foloht
Dimension 1% T N5
Mopv. [lan kin |Now 12206 | Metric | A o |Rev. B o | seer




1.4.2 Track reducer FHE

Eﬂn 1 h 1 _u MR o E -“.I_Jml_dﬂ-_ e | = el - N PO BN Sal 3 X
> I ZF0-d53 H34 HOTLYILSISSVID B0 d3IM31AS a Teeddng L] Py L LSEY 2 0
* ROE A K, H
NISTH-HL TN AT0d (v Qﬁﬂ.v!ﬂl.m .-_h H “
=1 9000 (€ SO e,
10LEEQOTQET =% SSIIIHL (2
= *ENLVIS (1

FEINPBY FOWIL

© 030M10%3 ST W01 LE0d ==== ¥ OK[IN[YVd "G
T4 00 00 Y36 "H2N03H 341 3ENIS V 1V ATddN5
47108 50 VTV ENINILHB1L N3HR 292 3L1L007T ATdd¥

AV LOW TN S3LNNIR & 0508 072 JENS53dd IV | 1531 3T
(F-TRO0G | d3 430 5 © VN LIN004d-

v 0LEZE 0BE I TS AL | 20 ENILANTS © g30m- ai-0a WOLLDES
L] gt iwsls 3 il | 0 10 %08 BV ¥04 SNOTLYI[410345 I —_—
W D Wi | — EXH] IE
] L I ER 3104
m [ BlE G H 5511 3
L] 0FEEIrDIE (1sva | L0
[ TNIEFTROIE | CHIWE 13w | 10
: e — 00000
[ Tngwrird|E Taam | 9
) ToveerenIE e | 1 .ﬁlﬂ%ﬁ }
A NDZEZN 000N
L]
f ()
A2
; : © LB
O G 2
I w © N>\
: : = ing g O 0P ! _ !
Y Avin | gug) 108eGrIrDIE TN | 8l | - ! 30 0eao0oa | ] L]
W u e T0arDE W aiw | @l} = “ _“ | I
0 1 TotgarindE ivia i | 12 i 7 H H
v | © | LI Wi E | = | 9 Wr. ] | | ==
O 1 [Tz | e | @ | {5 l\\_‘\\\\\\._. H F .
L] 1 lnzeerordie HEAL) 30 BMIE | T [— -
_”. ] 08 IE0RIE W | % | “Tiew e e S — _ _ Y ,./ og i
[ 3 [ i | % a5l ._. m TR J a9
[ v 108E 1Z0r80E e | 2 9 7 H H
[ 1 I0RELOOLI0Y e | 2 TIE I 1 ;
| 1 ADRESZIRGIE NI US| 62 e — —
[ o InSmoOrIo: wne | H H
(@) . | |
e L= =] T .
VWZOEYEQ0ULT ¢ 9POD |9PON e e . H H
== - B e i
S STR Y w.tl_ll_lL
Q Al =2 fm
(- Emengza ez fogd
<8 M <32 M T SIS BN //l
- e (Bupimeg 43 swiue0i | L
— - ™~ R T .lnﬂ
FLATRES I IEE
£ale 46 0 1N-E

0999&@01r )

)
@&

1
— ]
74 =2
4- L
——
(L] I3 E T TH ™ l-ll-ﬂl | - 960 Zr vy
o g Hiega £l z 11 T W NG
Al 3%
% Dbt B AT 3B . T e EL a2 z 5] z
s § 8 - = LI g mr =3 e Y3 13
BT www | —— 2 1 5 i, o z “ 2 Y30 BHIY
Tk Vel b -
o R aza [V ETE I T £ mr 13 w THEEL 20 s T _Eﬂw..ml! 3 a:
L S i =T ey Wil |l 121 T i @
NOTLYOLA[034E 10 <¥a SNOTLYDII0345 3NITHS 3LNT0ANT OILYH HY3B
GI0E*10 000 | w1l | Bund W) [ winL &R MRSiE o0 | &2 | 3
TR W
TR 9% | & | we Wi | e | [ v esasoo0 [rev.e




1.18 Swivel joint [Ef&i%Esk

= [ = N
I',I'J_T;l\j PAﬁRfFI\TO. Part Name FHEIR ? i Reilairk

1 ZG1/8 Plug TEigts 10

2 FSJ20080-0100-00004A | OQil distribution shaft assembly | EgififZE 1

3 FSJ20080-0000-00001A | Housing EIEEZN 1

4 FSJ20-31A-05000 Kit-seal EIMHEERS 1

5 FSJ20080-0100-00006 Retaining ring HE 1

6 GB/T5781-M8x16-10.9 Hex bolts ZAV=EP Y 3

7 FSJ20080-0100-00003 End cover Ui Es 1

8 GB/T70.1-M8X25-10.9 Hexagon socket bolt A7 AEREL 4

9 GB/T93-8 Spring washer SHEEEAE 4




1.18 Swivel joint [Elf&i%Esk

AN

N

5

fu ", i,

o




2.0 MAIN FRAME ASSY LZ&FZE

I'i[\j P;ﬁ;_o. Part Name Sl Q'i Re;i?airk
1 2.1 Upper bracket welding FEes 1
2 2.2 Rubber sheath BEIFE 1
3 23 Rubber sheath BEIFE 1
4 2.4 Rubber sheath BEIE 1
5 25 Rubber sheath BEIE 1
6 2.6 Shock absorbing bushings =R 2
7 27 Front pins for Cabin BRI 2
8 2.8 Bushings ELNE 2
9 29 Swing joint Hemsk 1
10 2.10 Front shaft for swing joint cylinder 1T R 1
11 2.11 Swing joint shaft 1R 1
12 212 Shaft connecting boom and swing joint oheE St EEEm 1
13 2.13 Lower shaft for boom cylinder NESEL T 1
14 2.14 Battery =2 1
15 2.15 The battery holder EEHRER 1
16 216 Limit pin steel sleeve PRIVE 1
17 217 Limit pin BRA4H 1
18 2.18 Battery lock EE R 1
19 2.19 Cover plate =R 1
20 2.20 Main valve bracket FiE%ER 1
21 2.21 Main valve assembly FREK 1
22 2.22 Oil source valve SR AR 1
23 2.23 Cab Lifting cylinder ZEFHHEL 1
24 2.24 Anti-falling bracket iSRS 1
25 2.25 Up pin for Lifting cylinder ZETHEL_EAh 1
26 2.26 Spacer #Hip 1
27 2.27 Lift cylinder lower shaft Z5THHEL T 1
28 2.28 Rotary motor [EIL=3=0N 1
29 2.29 Swing joint cylinder ¥ESLHET 1
30 230 Rear pin for swing joint cylinder ST A= 1
31 2.31 Swivel joint stuck plate BIEEREEELRR 1
32 2.32 The seat for Solenoid directional valve FR R R B R EEAR 1
33 233 Solenoid directional valve =Rl ) 1




2.0 MAIN FRAME ASSY LZ%Z%%

I'i[\j P;ﬁ;_o. Part Name Sl Q'i Re;i?airk
34 2.34 Fuse box bracket RIGEZZE 1
35 235 Lifting pump R 1
36 2.36 Safe lever for lifting pump EaTLas 1
37 237 Hydraulic oil tank AR 1
38 2.38 Hydraulic oil suction pipe =4 1
39 2.39 Oil-water separator HIKD EEE 1
40 2.40 Fuel pump HNHRER 1
41 2.41 Diesel fuel filter SRHEE 1
42 242 Rubber cover BIRE 1
43 243 Cover 05 B=1 05 1
44 2.44 Right Protective steel plate afirE 1
45 2.45 Cover 06 B=H 06 1
46 2.46 Left Protective steel plate EM3PE 1
47 2.47 Counter Weight [i=2) 1
48 2.48 Foreign object blocking net SER 1
49 2.49 Right cover holder ANEER 1
50 2.50 Right cover holder GESHEERES 1
51 2.51 Left cover holder ENEERIES 1
52 2.52 Left cover holder EEEHEERES 1
53 2.53 Support plate g 1
54 2.54 Cab rubber pier BRI 2
55 255 Diesel tank ESisT] 1
56 2.56 Diesel tank support arm HEIRE 1
57 2.57 Diesel tank bracket fixing seat e e SZ 2R E B RE 1
58 2.58 Stuck board R 1
59 2.59 Diesel tank bracket SRHME IR 1
60 2.60 Diesel tank lock Semrae 1
61 2.61 Diesel tank lock base L hrE B RE 1
62 2.62 Front windshield RIRRXIAR 1
63 2.63 Left cover holder EEEMEERE 1
64 2.64 Radiator frame IKFENELR 1
65 2.65 Overflow kettle holder KT ER 1
66 2.66 Up windshield LERRXIR 1
67 2.67 Limiting rubber pier PRAZAIEN 2




2.0 MAIN FRAME ASSY LZ%Z%%

FS
ITEM

68
69
70
71
72
73

S

PART NO.
2.68

2.69
2.70
2.71
2.72
2.73

Part Name

Rear windshield
Overflow kettle
Cab assembly
Engine assembly
Horn

Hook

SR
SRR

iEKIE
BREL
RSB
AN

£

PO —|

==K

QTY

&E

Remark




2.0 MAIN FRAME ASSY LZ%Z%%




2.21 Main Valve Assembly FHZF

o FHS sy P
TEM P,\/;\(F){T Part Name THETR QTY | Remark
1 1-1 Differential pressure valve screw plug EERIRE 2
2 1-2 Differential pressure valve spring [EEFEE 1
3 1-3 Differential pressure valve core [EERE 1 BEHEE
4 1-4 Oil inlet valve block B 1 (HEX)
5 1-5 LS relief valve LS & 1
6 1-6 Screw plug 125K 1
7 2-1 Hexagon socket bolts W7 Fige 8
8 2-2 End cover o 2
9 2-3 O-ring O BiFE 2
10 2-4 Limit steel sleeve BRIVE 2
1 2-5 Spring SE 2
12 2-6 Spring seat SHEERE 2
13 2-7 Valve rod HEFF 1 -
X Gt
14 2-8 Overload oil charge valve UE=71 B3l 2 (T8¢
15 2-9 Single valve body MR 1
16 2-10 Screw plug IR 2
17 2-11 O-ring OFitl 3
18 2-12 O-ring O #IF 2
19 2-13 Compensation spool FME RN 1
20 2-14 Putter HEMT 1
21 2-15 Spring SHE 1
22 3-1 Screw plug 1R 1
23 3-2 Oil return valve body [EIN:0E31%N 1 =13
24 3-3 LS flow valve LS mER 1




2.21 Main Valve Assembly FHZF




2.28 Rotary motor [E}£3iX

50 51 47 49 54 48




2.28 Rotary motor [E}£3iX

|ﬁ-l\j P;ﬁ:—o. Part Name R Q'i Reﬁlairk
1 2.41.1 Reduction drive shaft DAL LI 1
2 2.41.2 Dust cover fhas 1
3 2413 Tapered Roller Bearings BRI 1
4 2414 Reducer housing IRIRFTIR 1
5 2415 O-ring O ZUF 1
6 2.41.6 Skeleton oil seal RS 1
7 2417 Tapered Roller Bearings [EIER T4 1
8 241.8 Ring EIEZN 1
9 2419 Half ring IR 2
10 2.41.10 Planet carrier 2 7252 1
11 24111 Gasket 2 B2 4
1 > 2112 Needle roller bearings without outer | F/NBEEERET 4
ring L1
13 24113 Planet gear 2 17841 2 4
14 2.41.14 | Gear cover 2 R 2 1
15 2.41.15 Shaft retaining ring PSR 4
16 241.16 Planet carrier 1 1TE%E1 1
17 24117 Gasket 1 B 3
18 > 2118 Needle roller bearings without outer | FEHMNEREERET 3
ring L3 VES
19 24119 | Planet gear 1 T2 3
20 24120 | Gear cover 1 KR 1 1
21 2.41.21 Hexagon socket bolts W7 Fige 18
22 24122 | Motor cover EHAER 1
23 24123 | Pin R 3
24 24124 | Small filter bag INIEER 1
25 2.41.25 Deep groove ball bearing IR 1
26 24126 | Pin R 1
27 2.41.27 Swash plate g 1
28 24128 | Motor drive shaft KRz 1
29 2.41.29 Piston assembly EEBHAN 9
30 24130 | Retainer-Slipper £ 1
31 2.41.31 Retaining ball B 1
32 2.41.32 Pin EtEeH 3
33 24133 Cylinder block GRS 1




2.28 ROTARY MOTOR [El{£3ik

o FHS _— P
TEM P,\/;\(F){T Part Name TR a7y | Remark
34 | 24134 | Flat Washers TR 2
35 2.41.35 | Spring ARy 1
36 | 2.41.36 | Retaining ring FLAEE 1
37 2.41.37 | Brake spring assembly HEhEEEA M 1
38 2.41.38 | Brake piston HIEEE 1
39 24139 | O-ring (OF:cl: 1
40 2.41.40 | O-ring O B 1
41 2.41.41 | Friction plate B 1
42 | 2.41.42 | Port plate Boima 1
43 | 2.41.43 | Deep groove ball bearing-0 REBKHE-0 1
44 | 2.41.44 | Elastic cylindrical pin (heavy duty) SEMEIEE (BEY) 1
45 | 2.41.45 | Motor housing AT 1
46 | 2.41.46 | Dust plug FhaesE 4
47 2.41.47 | Dust plug R -2 1
48 | 2.41.48 | One-way valve cover LR[S 2
49 | 2.41.49 | One-way valve spring BRG] RJsEEE 2
50 2.41.50 | One-way valve core FREEE 2
51 24151 | Relief valve assembly-0 iR ZEH-0 2
52 24152 | Sun gear 2 ABR%E 2 1
53 | 24153 | Sungear1 ABHES 1 1
54 2.41.54 | O-ring Ok 2




2.37 Hydraulic oil tank assembly j&EhiE S

= R = x
Iﬁ-l\j P;ﬁ-l\lgo. Part Name Sl iﬁ 'I_g'.:;/ Reilark

1 2.37.1 Hydraulic tank welding REHfEIREE 1

2 2.37.2 O-rings O BiEF 1

3 2.37.3 Oil return port EIHOBS 1

4 2374 Return oil filter Bl 1

5 2375 Oil suction filter MR EERE SN 1

6 2.37.6 Breathing valve Nk 25 1

S A Nl R

8 2378 Cap JHfEE 1




2.37 Hydraulic oil tank assembly j&EhiE S




2.55 Diesel tank assembly 5&HFES R

FS

. e T
ITEM P;ﬁ:—o. Part Name SRR Q'i Re%'llark
1 2.51.1 Diesel fuel tank E s 1
2 2512 Filter net R 1
3 2.51.3 Fuel tank cap HfEE 1
4 2514 Diesel sensor SR 1
5 2.51.5 Diesel drain port Jiiiss || 1




2.55 Diesel tank assembly 5&HFES R




2.70 Cab assembly Z533= S B

|T}_\T;|\7 P;fk;\:ll_o. Part Name FHE Q'i Reilairk
1 2.70.1 Base plate [RIRIES 1
2 2.70.2 Evaporation box KA 1
3 2.703 Transition threaded joint idiEZesL 1
4 2.70.4 Heater switch BRI 1
5 2.70.5 Heater hood EX.= 1
6 2.70.6 Fusebox RE= 1
7 2.70.7 Buzzer HEISEE 1
8 2.70.8 Harness rubber ring HRRE 2
9 2.70.9 Cab rubber plug ERERE 2
10 2.70.10 Left Foot valve il 1
1 2.70.11 Left Foot valve guard TR PR 1
12 2.70.12 Pin 55 1
13 2.70.13 Power switch base BRI RS EE 1
14 2.70.14 Power switch SHIthFX 1
15 2.70.15 Travel foot valve 17 ERD R ) 1
16 2.70.16 Left travel lever FEATERET 1
17 2.70.17 Right travel lever BITERIET 1
18 2.70.18 Right foot valve G 1
19 2.70.19 Right foot valve pedal AR EER 1
20 2.70.20 Right foot valve guard AR PR 1
21 2.70.21 Pin HH 1
22 2.70.22 Safe lever ZErF 1
23 2.70.23 Right joystick bracket BFRZEE 1
24 2.70.24 Rotating pin Lz 1
25 2.70.25 Right joystick aF% 1
26 2.70.26 Right joystick box ABFRE 1
27 2.70.27 Seat ASSY BEfRIARK, 1
28 2.70.28 Left joystick bracket EFR%EE 1
29 2.70.29 Left Joystick EFR 1
30 2.70.30 Left joystick box EFWR= 1
31 2.70.31 Accelerator Fili) 1
32 2.70.32 Dozer blade lever hood AISRES 1
33 2.70.33 Cover R 1




2.70 Cab assembly Z533= S B

~ e o N
I'}I'%’E_E PA*RTIt'F—I\jl_O. Part Name TR i&i Reilairk

34 2.70.34 | Dozer blade lever BISFREFIR 1

35 2.70.35 Fire extinguisher RKEE 1

36 2.70.36 protective pad ey 1

37 2.70.37 Cab ASSY BRI, 1

38 2.70.38 | Top protection net TR

39 2.70.39 Front protection net BUBGIAR




2.70 Cab assembly Z533= S b




2.71 Engine ASSY &ThHE R

E; Pi{j}:—o. Part Name Fha iﬁi Rjik
1 2.71.1 Engine =zl 1
2 2712 Coupling EXHhas 1
3 2713 Pump disc RE 1
4 2714 Positioning pin B 1
5 2.715 The main pump FR 1
6 2716 Silencer support SRS E 1
7 2.71.7 Muffler HERs 1
8 2.71.8 Air filter =RIRER 1
9 2719 Engine intake pipe RoHSE 1
10 2.71.10 | Airfilter intake pipe TIRHSE 1
11 2.71.11 Radiator e 1
12 2.71.12 Protecting net g 1
13 2.71.13 Radiator outlet pipe BEREsHKE 1
14 2.71.14 Radiator inlet pipe HKE 1
15 2.71.15 Right front/right rear engine mount GEI/AGEEME 2
16 2.71.16 Left front engine mount FCRILERAR 1
17 2.71.17 Left rear engine mount ad=pIR=hE 1
18 2.71.18 Engine rubber pier KBS 8
19 2.71.19 Accelerator cable bracket THIZ&SZER 1
20 2.71.20 | Air filter intake pipe bracket A TIEHSESEEA 1
21 2.71.21 Air filter intake pipe bracket B TIRHSEEEB 1




2.71 Engine ASSY &ThHE R




2.71.1 Engine ASSY &TNHEFE




2.71.1 Engine &zl (3TNV8OF-SPSY)

iﬁ Piﬁﬁ_o. Part Name Sl Q'i Rei;airk
1 2.71.1.1 CYLINDER BLOCK SER
2 27112 GEAR HOUSING S ]
3 27113 FLYWHEEL HOUSING & OLI SUMP | k7R
4 27114 CYLINDER HEAD & BONNET SElEREE
5 27115 EXHAUST MANIFOLD HESIEE
6 27116 CAMSHAFT & DRIVING GEAR CECHRME NS
7 27117 CRANKSHAFT & PISTON RN
8 271.1.8 LUB.OIL SYSTEM HBESR
9 271.1.9 COOLING WATER SYSTEM BHRSE
10 2.71.1.10 FUEL INJECTION PUMP BRHER
11 2.71.1.11 GOVERNOR VeI
12 271.1.12 FUEL INJECTION VALVE M)
13 2.71.1.13 FUEL PIPE BARE
14 271.1.14 STARTER MOTOR BBk
15 2.71.1.15 GENERATOR REBHN,
16 271.1.16 ACCESSORY gEs




2.71.1.1 Cylinder block SEI{#F

26

0CDS50-M04470  Fig.1

(A)=3TNVBOF-SPSY2 (D)=

®)= ()=

(C)= (F=

Lev. Parts No. Description Qty 1
A (B) (©) D) ® (A

1 1 119E00-01560 BLOCKASSY, CYLINDER 1
4 2 105311-01090 PLUG, 30 4
5 2 119623-01250 PLUG, 45 1
6 2 119285-01990 PLUG, 25 3
7 2 119620-02020 BOLT, METAL CAP 8
10 2 11971702411 BUSH, CAMSHAFT 1
1 2 124060-01050 PLUG, PT1/8 1
12 2 12416001910 PLUG, PT1/4 1
13 2  27241-120000 PLUG, 12 1
23 2 11971702930 METAL ASSY, THRUST 2
26 1 119810-01200 BOLT, CYLINDER HEAD 14
27 1 1189E10-01330 GASKET SET, HEAD 1
28 1 719717-02901 METAL ASSY, MAIN 4 1
3 1 71971702911 METAL ASSY, MAIN .25 4 2
34 1 119810-02941 METAL ASSY, 0.25 0S8 2 3




2.71.1.2 Gear housing 5§

0CD50-M04470 Fig.2

(A)=3TNVBOF-SPSY2 D)=
®= =
(C)= (F)=
No. Lew Parts No. Description Qty
A) B (C) (D) (E)
1 1 119717-01501 CASE, GEAR 1
2 1 11971701570 STUD 3
3 1 119734-01590 COVER ASSY, CASE 1
4 2 719734-01500 COVER ASSY, CASE 1
5 3 1M9717-01521 COVER, GEAR CASE 1
5] 4  23876-030000 PLUG, RO3 2
7 3 119717-01800 SEAL, OIL 1
8 2 119717-32100 COVER ASSY, PUMP 1
9 3 119717-32080 COVER, OIL PUMP 1
10 3 129900-32130 VALVE, RELIEF 1
" 3 129001-32320 SPRING 1
12 3 129001-32330 PLUG 1
13 2 1M8717-32110 ROTOR, INNER 1
14 2 19717-32120 ROTOR, OUTER 1
15 2 119802-32130 SCREW, M6X16 8
16 1 11971701750 COVER, PUMP 1
17 1 119660-01911 PIPE, KNOCK 6X17 4
18 1 119624-32040 O-RING, P12.0 1
19 1 118717-32050 O-RING, P17.0 3
20 1 121850-51960 O-RING, FUEL PUMP 1
21 1 26108-060122 BOLT, M6X 12 PLATED 1
22 1 261086-060162 BOLT, M6X 16 PLATED 4
23 1 26106-060402 BOLT, M6X 40 PLATED 4
24 1 26106-060402 BOLT, M6X 40 PLATED 3
25 1  26106-060602 BOLT, M6X 60 PLATED 7
26 1 26106-060652 BOLT, M6X 65 PLATED 2
27 1 26306-080002 NUT, M8 3
28 1 124160-01751 CAP, FILLER 1
29 1 24311-000320 O-RING, 1AP32.0 1




2.71.1.3 Flywheel housing & oil sump Kie55FliHIET S

0CD50-M04470 Fig.3

(A)=3TNVBOF-SPSY2 D)=

(B)= E)=

(CF F)=

No. Lewv Parts No. Description Qty 1 R
(A (B © DO (B) (F)

1 1 129100-01580 PIN, PARALLEL 8X16 2
2 1 119515-01601 HOUSING, FLYWHEEL 1
3 1 119620-01750 CAP, WHEEL COVER 1
4 1 119734-02220 SEAL, OIL WHEEL SIDE 1
5 1 26206-100252 BOLT, M10X 25 PLATED 7
6 1 26206-100302 BOLT, M10X 30 PLATED 3
7 1 119717-01720 SPACER, OIL PAN 1
8 1 119740-01770 OIL PAN ASSY 1
9 2 105425-01690 PLUG, DRAIN M16 1
1 2 22190-160002 WASHER, SEAL 16 1
12 1 26106-080122 BOLT, M8X 12 PLATED 1
13 1 26106-080302 BOLT, M8X 30 PLATED 1
14 1 26106-080452 BOLT, M8X 45 PLATED 1
15 1 26106-080502 BOLT, M8X 50 PLATED 3




2.71.1.4 Cylinder head & bonnet SEIEHIEE




2.71.1.4 Cylinder head & bonnet SEIZEHFE

0CD50-M04470 Fig.4

(A)=3TNVBOF-SPSY2 (D)=
(B)= (E)=
(C)= (F)y=

Lev. Parts No. Description Qty I

A B (€ O (B (F)

1 1 129901-11450 PROTECTOR, NOZZLE 3
2 1 119600-11460  GASKET, NOZZLE 6
3 1 105010-11490  CAP, VALVE 6
4 1 119E10-11740  HEAD ASSY, CYLINDER 1
1 2 119285-11990  PLUG, 35 2
12 2 23876-005000 PLUG, R005 1
13 2 119E10-11100  VALVE, INTAKE 3
14 2 119E10-11110  VALVE, EXHAUST 3
15 2 119717-11131  SPRING, VALVE 6
16 2  129508-11180  RETAINER, SPRING 6
17 2 119717-11190  COTTER, VALVE 12
18 2 119717-11340  SEAL, VALVE STEM 3
19 2 119717-11350  SEAL, VALVE STEM 3
20 1 22351-060012  PIN, SPRING 6.0X12 2
21 1 119717-11200  SUPPORT ASSY, ROCKER 1
22 2 119717-11240  SHAFT ASSY, ARM 1
25 2 119717-11260  SUPPORT, ROCKER ARM 3
26 2 119620-11280  SPRING, SHAFT 2
27 2 119717-11650  ARMASSY, ROCKER INT 6
28 3 129150-11230  SCREW, VALVE ADJUST 6
30 3 129150-11750  NUT, M8XP1.0 6
31 2 22242-000120 RING, 12 2
32 2 26979-050162  SCREW, M5X16 1
33 1 26106-080402  BOLT, M8X 40 PLATED 3
34 1 124160-01751  CAP, FILLER 1
35 1 119717-11381  BONNET ASSY, HEAD 1
36 2 119717-03031  PLATE, BAFFLE 1
37 3 119717-03070  BAFFLE, BREATHER 1
38 2 119717-03070  BAFFLE, BREATHER 2
39 2 119802-03100  DIAPHRAGM ASSY 1
40 3 119802-03110  PLATE, DIAPHRAGM 1
41 3 119802-03121  COVER, DIAPHRAGM 1
42 3 119802-03131  DIAPHRAGM, BREATHER 1
43 3 119802-03141  SPRING, DIAPHRAGM 1
45 2 119718-11310  GASKET, BONNET 1
46 2 119717-11320 COVER, BONNET 1
47 2 119717-11331  GASKET, BONNET COVER 1
48 2 22857-500100  SCREW, 5X10 4
49 2 22857-500100 SCREW, 5X10 4
50 2 22857-500160  SCREW, 5X16 2
51 1 24311-000320 O-RING, 1AP32.0 1
52 1 26106-060202  BOLT, M6X 20 PLATED 3
53 1 26106-060752  BOLT, M6X 75 PLATED 6
54 1 119226-07900  LIFTER, ENGINE 2
55 1  26106-080162  BOLT, M8X 16 PLATED 4
56 1 119717-77801  PLUG, GLOW 3
57 1 119717-77820 CONNECTOR, GLOW PLUG 1
58 1 119717-11800  GUIDE, VALVE 6




2.71.1.5 Exhaust manifold HESIEE

0CD50-M04470 Fig.5

(A)=3TNVBOF-SPSY2 (D)=
®)= (B)=
(€)= (F)=
No. Lev. Parts No. Description Qty I
(A)_B) (C) (O () A
1 1 119740-13100 MANIFOLD, EXHAUST 1
2 1 119717-13110 GASKET, MANIFOLD 1
3 1 119717-13600 STUD, M8X50 2
4 1 129E00-13610 BOLT, M8X50 10.9 2
5 1 129E00-13630  BOLT, M8X71 10.9T 2
6 1 119131-18320 STUD, M8X22 4
7 1 26306-080002 NUT, M8 2




2.71.1.6 Camshaft & driving gear M&SHFI{ERNSIE

0CD50-M04470 Fig.6

(A)=3TNVBOF-SPSY2 D)=
(B)= (E)=
(CF F)=
No. Lev. Parts No. Description Qty I R
(A) B (©) O (B) B
1 1 119620-14200 TAPPET 6
2 1 119717-14400 ROD, PUSH 6
3 1 119717-14581 CAMSHAFT ASSY 1
8 1 26106-060122 BOLT, M6X 12 PLATED 2
9 1 119717-25050 SHAFT, IDLE GEAR 1
10 1 119717-25101 GEARASSY, IDLE 1
13 1 26106-060352 BOLT, M6X 35 PLATED 3
14 1 129150-25301 BOLT, INJECTION PUMP 4
15 1 119717-25930 GEAR, PUMP 1
16 1 119717-25911 BUSH, IDLE GEAR 1 1
17 1 119717-51150 FLANGE, CAMSHAFT 1




2.71.1.7 Crankshaft & piston HHF0iEZEE

(A)=3TNVBOF-SPSY2

(B)=
(€)=

0CD50-M04470 Fig.7

©)=
€)=
F)=

16
(33)

No. Lew Parts No. Description Qty R
(A) (B) (© D) (B) B

1 1 119E10-21700 CRANKSHAFT ASSY 1

2 2 129100-01580 PIN, PARALLEL 8X16 1

4 2 119717-21200 GEAR, CRANKSHAFT 1

5 2 22512-040120 KEY, 4X 12 1

7 1 119620-21500 BOLT, FLYWHEEL 5

8 1 119C10-21590 FLYWHEEL ASSY 1

10 2 124950-21600 GEAR, RING Z=97 1

1 1 119C10-21650 V-PULLEY, CRANKSHAFT 1

12 1 119621-21681 BOLT, FLANGE 12X1.25 1

13 1 119C10-21931 PACKING, WASHER 1

14 1 119C10-21940 WASHER, V-PULLEY 1

15 1 22512-040120 KEY, 4X 12 1

16 1 119E11-22080 PISTON ASSY 3

18 2 119E10-22500 RING SET, PISTON 3

22 1 119E10-22300 PIN, PISTON 3

23 1 22252-000220 RING, 22 6

24 1 119E10-23001 ROD ASSY, CONNECTING 3

27 2 119717-23200 BOLT, CONNECTING ROD 6

28 1 119717-23601 METAL ASSY,CRANK PIN 3

30 1 119717-23911 BUSH, PISTON PIN 3 1
31 1 119717-23611 METAL ASSY, PIN .25 3 2
33 1 119E11-22900 PISTON ASSY, 0.25 OS 3 3
34 2 119E10-22550 RING SET, PISTON .25 3 3




2.71.1.8 Lub. oil system HiBESR

0CD50-M04470 Fig.8

(A)=3TNVBOF-SPSY2 (D)=
B)= (B)=
©)= (F)=
No. Lev. Parts No. Description Qty I R
(A) (B (©) (D) (B) B
1 1 119717-34801  DIPSTICK, OIL 1
2 1 121520-34810  GUIDE, DIPSTICK 1
3 1 119717-35140  STUD 1
5 1 119717-32060  O-RING, P15.0 1
6 1 119717-35080  PIPE ASSY, OIL INLET 1
10 1 26106-060102  BOLT, M6X 10 PLATED 2
1" 1 114250-39450  SWITCH, HYDRAULIC 1
12 1 119717-39210  PIPE, PUMP 1
13 1 120005-59830  BOLT ASSY, JOINT M8 2
14 2 22190-080002 WASHER, SEAL 8 2
15 2 23857-030000 BOLT, JOINT 3 2
16 1 22190-080002  WASHER, SEAL 8 2
17 1 119305-35151  FILTER ASSY, D68XL65 1 1




2.71.1.9 Cooling water system 2 R%

0CD50-M04470 Fig.9

20

(A)=3TNV8OF-SPSY2 (D)=

B )=

C)= (F)=

No. Lew Parts No. Description Qty
A B (€ (D) B B

1 1 119E10-42001 PUMP ASSY, CW 1
3 2 119717-42031 GASKET, WATER PUMP 1
10 2  119C10-42320 0O-RING, 2028 1
12 2  26577-060122 SCREW, M6X12 4
13 1 119717-42020 GASKET, WATER PUMP 1
14 1 23414-080000 GASKET, 8X1.0 1
15 1 26106-080122 BOLT, M8X 12 PLATED 1
16 1 26106-080502 BOLT, M8X 50 PLATED 3
17 1 119515-42350 V-PULLEY, PUMP D110 1
18 1 129258-42290 V-BELT, A36.5 1
19 1 119256-44760 SPACER, FAN 1
20 1 26106-060552 BOLT, M6X 55 PLATED 4
21 1 124101-49531 COVER, THERMQOSTAT 1
22 1 119717-49800 THERMOSTAT, 71C 1
23 1 26106-080282 BOLT, M8X 28 PLATED 1
24 1 26106-080652 BOLT, M8X 65 PLATED 1
25 1 171056-49120 PLUG, DRAIN R1/4 1
26 1 129107-44901 SENSOR, WATER TEMP. 1
27 1 124465-44950 GASKET, 16 1
28 1 124250-49351 SENSOR, WATER TEMP. 1
29 1 129150-49360 GASKET, 10 1




2.71.1.10 Fuel injection pump AR

0CD50-M04470 Fig.10

(A)=3TNVBOF-SPSY2 )=

EF

F)=

No. Lew Parts No. Description Qty 1
(A) € © (B (F)

1 1 719E40-51450 FIE ASSY 1
4 2 129155-51020 STUD 2
8 2 122710-51090 KEY, FEATHER 1
56 2 158600-51270 STOPPER, TAPPET 3
57 2 129155-51280 O-RING, S6 3
58 2  129155-51280 O-RING, S6 1
65 2 129155-51400 PROTECTOR 1
66 2 158600-51410 PLUG, DEFLIFTER M12 1
67 2 119717-51420 O-RING 1
68 2 158600-51420 PLUG, DEFLIFTER M16 1
88 2 158600-51570 PLUG, RACK 1
89 2  129155-51580 O-RING 1
91 2  129155-51701 COVER, PUMP BOTTOM 1
92 2 119717-51711 GASKET, PUMP 1
93 2 119717-51750 COVER, BODY SIDE 1
94 2 19717-51761 GASKET, PUMP COVER 1
95 2 158600-51790 STOPPER, RACK 1
97 2 22190-160002 WASHER, SEAL 16 1
98 2 22217-120000 WASHER, SPRING 12 1
99 2 22351-050010 PIN, SPRING 5.0X10 2
103 2  26022-050122 SCREW, M5X12 8
105 2 26716-120002 NUT, M12 1
108 2  119717-51860 NUT, Mé 2
111 2  129155-52051 GASKET, PUMP COVER 1
112 2 129100-52200 COVER, FEED PUMP 1
114 1 119E10-51250 SUPPORT 1
115 1 26106-060162 BOLT, M6X 16 PLATED 1
116 1 26106-080162 BOLT, M8X 16 PLATED 1




2.71.1.11 Governor ifFiEs2

No.

Lev.

Parts No.

81

(A)=3TNV8BOF-SPSY2

(B)=
©)=

Description

A)

(8

0CD50-M04470  Fig.11
(D)=

(E)=

(F)=

Qty I
© O (&) (¢

oW N

119717-51930
119717-61050
119717-61070

PLUG, M10
GASKET, CASE
GASKET, COVER

-
~N o

129155-51280
119515-61440
119660-61901

O-RING, S6
LEVER, CONTROL
STOPPER, SHAFT

71
72
79

26106-060102
26366-080002
129155-61461

BOLT, M6X 10 PLATED
NUT, M8
BOLT,IDLE LIMIT

80
81
83

119740-61470
119C00-61900
24357-240200

NUT
SOLENOID, CONTROL
PACKING, 24020

84
87
89

158552-61900
22190-100002
22372-040000

O-RING
WASHER, SEAL 10
PIN, SNAP 4

90
91
92

26106-060102
26106-060142
26106-060202

BOLT, M6X 10 PLATED
BOLT, M6X 14 PLATED
BOLT, M6X 20 PLATED

93
94
128

MRNRNMNNMNRNMNRNRNOWONNNOMNRNDINNONRINNODR

26106-060452
119717-61060
129630-77900

BOLT, M6X 45 PLATED

COVER, GOVERNOR CASE

SOLENOID, STOP

- e WA N A = QD e e e e e A




12

3|
1

2.71.1.12 Fuel injection valve [




2.71.1.12 Fuel injection valve [FiHKE

0CD50-M04470 Fig.12

(A)=3TNVBOF-SPSY2 (D)=
B)= (E)=
C)= (Fy=
No. Lev. Parts No. Description Qty I
(A) (B) (C) (D) (B (F)
1 1 119C10-53000 VALVE ASSY,INJECTION 3
3 2  119C10-53010 WVALVE ASSY,INJECTION 3
4 2 129901-53800 SHIM SET, ADJUSTING 3
15 1 129150-59120 RETAINER, PIPE 1
18 2 129150-59131 BOLT, M4X14 2
20 1 119E10-59810 PIPE ASSY, INJECTION 1
24 1 119E10-59820 PIPE, INJECTION NO.2 1
28 1 119E10-59830 PIPE, INJECTION NO.3 1
32 1 119717-59510 PIPE ASSY, RETURN 1
38 1 119744-59560 HOSE ASSY, RETURN 1
39 2 124066-59100 CLAMP, HOSE 8 2
42 1 129901-59560 GASKET, FUEL RETURN 3
43 1 119515-59581 JOINT, OVERFLOW 1
44 1 119620-59700 NUT, NOZZLE RETURN 3
45 1 119813-59950 VALVE ASSY, CHECK 1
51 1 22190-120002 WASHER, SEAL 12 2




K
=]

N
1

2.71.1.13 Fuel pipe ¥%;

r’({(

@>4]

e

e~ " {

Fig.13

0CD50-M04470

D)=

(A)=3TNVBOF-5PSY2

(B)=

E)=

)=

(C)=

Qly

(B (©)

Description

Lev. Parts No.

No.

(E) )

()

(A)

BOLT, PIPE JOINT
JOINT, PIPE 12

1 22190-120002  WASHER, SEAL 12

1 103854-39140
1 101304-59020

1
3

2




2.71.1.14 Starter motor BriZhx




2.71.1.14 Starter motor Bii5ik

(A)=3TNVBOF-SPSY2

0CD50-M04470 Fig.14
(D)=

B)= (E}=
C)= (F)=
No. Lew. Parts No. Description Qty 1
(A) (B) (C) (D) (B) (F)

1 1 119740-77020 STARTER, RA1.4 1

2 2 X0283060061 ROLLER 5

3 2  129129-77460 SCREW 2

4 2  X9490561370 NUT 1

5 2 X9491200240 BALL, STEEL 1

6 2 129407-77210 YOKE ASSY 1

7 2 129407-77220 ARMATURE ASSY 1

8 3 129129-77230 BEARING, BALL 1

9 3 129129-77240 BEARING, BALL 1

10 2  X1280996600 STARTER KIT 1

11 3 X0280210230 NUT, PINION STOP 1

12 3 X0283270140 RETAINER, SNAP 1

13 3 129129-77390 CLUTCH ASSY, STARTER 1

14 4 129129-77440 BEARING, BALL 1

15 4 129129-77450 BEARING, BALL 1

16 3 129129-77400 SHAFT, STARTER 1

17 3 129129-77410 SPRING, COIL 1

18 3 129407-77410 SPRING, COIL 1

19 3 X0283712350 PINION, STARTER 1

20 3 129129-77430 RING, SNAP 1

21 2 129129-77260 RETAINER 1

22 2 129129-77270 PINION 1

23 2  X4284003310 HOUSING 1

24 2 129407-77290 FRAME 1

25 2 129407-77300 HOLDER ASSY 1

26 3 X9491730461 SPRING, BRUSH 4

27 2  X1534004151 SWITCH ASSY 1

28 2 129129-77320 BOLT, WWMVASHER 2

29 2 129407-77330 BOLT 2

30 2 129129-77340 SPRING 1

31 2 129129-77350 O-RING 2

32 2 129129-77362 COVER 1

34 2 129129-77380 CAP 1

35 1 26106-100252 BOLT, M10X 25 PLATED 2




2.71.1.15 Generator &H#l




2.71.1.15 Generator ZH#

=z
o

Lev.

Parts No.

(A)=3TNVBOF-SPSY2

®)=
()=

Description

(A)

(B)

0CD50-M04470 Fig.15
(D)=

(EF

(F)=

Q'ty |
€ © B (F)

119626-77220
X9490561001
129052-77380

ALTERNATOR, 12V-55A
NUT
ROTOR ASSY

123501-79240
119620-79250
129052-77422

BEARING, BALL
COVER, BEARING
FRAME ASSY

119620-79200
119620-79210
119620-79220

BEARING, BALL

PLATE, RETAINER
SCREW

119620-79230
128401-77440
119620-77461

STUD
COVER, END
PULLEY, GENERATOR

119620-77471
119620-77490
129423-77720

NUT
COLLAR
REGULATOR ASSY

129052-79260
129052-79270
119620-79290

HOLDER ASSY
HOLDER ASSY, BRUSH
SCREW

119620-79300
119626-77450
119620-79310

SCREW

COVER, END
BOLT

119620-79320
119620-79330
119620-79340

SCREW, WMWASHER
BOLT
BUSH, INSULATION

QR ON|A0 ol ualo s o 2 o|@® ND O RN =

NS
-~ @

119620-79350
26106-100452
119717-77330

NUT
BOLT, M10X 45 PLATED
ADJUSTER, BELT

[~
w00

=S aa RN RN RN RN RN RN R WWLW W WW N =

119810-77340
26106-080202

BOLT, ADJUSTER L=30
BOLT, M8X 20 PLATED

PR O ] PN RO P Ry P AP PEPREArY PIPRPO C I P PR PR




2.71.1.16 Accessory [fi{

2

=
o

0CD50-M04470 Fig.16

(A)=3TNVBOF-SPSY2 (D)=
(B)= (E)=
(C)= (F)=
Lev. Parts No. Description Qty 1

) B € (O (E) F

1 1 11411007761 LABEL, FUEL CAUTION 1
2 1 119515-13200 GASKET, SILENCER 1
3 1 119305-35151 FILTER ASSY, DE8XLES 1
4 1 129612-52100 PUMP, FUEL FEED 1
5 1 119541-55620 FILTER ASSY, FO 1
6 2 1199834-55611 BRACKET, FILTER 1
7 2 129004-55801 FILTER, FUEL 1
8 2 129461-59580 CAP, FUEL 4
9 1 129242-55701 SEPARATOR ASSY,WATER 1
10 2 129242-55720 CUP, SEPARATOR 1
1 2 129242-55730 ELEMENT, FUEL FILTER 1
12 2 129242-55740 PLUG, DRAIN 1
13 2 129242-55750  VALVE, AIRVENT 1
14 2 129242-55760 GASKET, PLUG 1
15 2 129242-55770 FLOAT 1
16 2 24311-000160 O-RING, 1AP16.0 1
17 2 24321-000750 O-RING, 1AGT75.0 1
18 1 129004-55801 FILTER, FUEL 1
19 1 119802-77200 RELAY, SAFETY 1
20 1 119C10-77600 DRIVER, SOLENCID 1
21 1 119853-77900 CONTROLLER, QHS 1
22 1 119650-77911 RELAY ASSY, GLOW 1
25 1 129211-77920 TIMER, SECTION 1 1




2.71.1.17 Gasket set #5548

5 8, 16, 17
6 20, 21, 22
23
=)
1 12, 13, 14 i5 19
18, 24
0CD50-M04470 Fig.17
(A)=3TNVBOF-SPSY2 (D)=
B)= )=
(C)= (F)=
No. Lew. Parts No. Description Qty |
N (B (©) (O E) (A
1 1 7T19E21-92601 GASKET SET 1
2 2 119E10-01330 GASKET SET, HEAD 1
3 2 119718-11310 GASKET, BONNET 1
4 2 1M9717-11331 GASKET, BONNET COVER 1
5 2 119717-11340 SEAL, VALVE STEM 3
5] 2 119717-11350 SEAL, VALVE STEM 3
7 2 129901-11450 PROTECTOR, NOZZLE 3
8 2 119600-11460 GASKET, NOZZLE 6
9 2 1189717-13110 GASKET, MANIFOLD 1
10 2 119515-13200 GASKET, SILENCER 1
1" 2 119C10-21831 PACKING, WASHER 1
12 2 119624-32040 O-RING, P12.0 1
13 2 119717-32050 O-RING, P17.0 2
14 2 119717-32060 O-RING, P15.0 1
15 2 11971742020 GASKET, WATER PUMP 1
16 2 124465-44950 GASKET, 16 1
17 2 129150-49360 GASKET, 10 1
18 2 121850-51960 O-RING, FUEL PUMP 1
19 2 129901-59560 GASKET, FUEL RETURN 3
20 2  22190-080002 WASHER, SEAL 8 L
21 2  22190-120002 WASHER, SEAL 12 L
22 2 22190-160002 WASHER, SEAL 16 1
23 2  23414-080000 GASKET, 8X1.0 1
24 2 24311000320 O-RING, 1AP32.0 2




2.71.5 Main pump £HEEHE

e e — =
ITEM PART NO. Part Name B Q'TY Remark
1 2.43.1 Retaining ring FLA MR 1
2 2.43.2 CFW sealing ring CFW Z£9E 1
3 2433 External hard tube components IMERRE RN 1
4 2434 Screw plug (with sealing ring) 128 (FEHE) 2 M18x1.5
5 2435 Housing FR 1
6 2.43.6 Tapered Roller Bearings [EIER T4 2
7 2.43.7 Transmission shaft 1ETEmH 1
8 2.43.8 Large piston sleeve KEEE 1
9 2439 Positioning piston ELLHE 1
10 2.43.10 Pipe joint L 2 | G1/8-M14
11 2.43.11 Hexagon socket screws M7 FEESLIRET 4 M6x30
12 2.43.12 Flow control valve e 1
13 243.13 O-ring Okl 3 7.65x1.78
15 2.43.15 Maximum flow limit screw BARRERAMRET 1
16 2.43.16 Internal wire plug 1218 M10 2
17 24317 Nut 1263 M10 2
18 2.43.18 Minimum flow limit screw B/INRERRAMRET 1
19 2.43.19 End cover = 1
20 2.43.20 O-ring O B 4 12x1.9
21 2.43.21 O-ring O B 1 150x2
22 2.43.22 Reset piston BhLESE 1
23 2.43.23 Return spring S 1
24 2.43.24 Piston rod TR 1
25 2.43.25 O-ring O BIF 1 31.47x1.78
26 2.43.26 LR control valve assembly LR = @B 1
27 24327 Hexagon socket head screws M7 AEESLEET 2 M5x25
28 2.43.28 Bearing shell L3]S 2
29 2.43.29 Swash plate Rz 1
30 2.43.30 Variable plunger-sliding shoe ASSY | ZE-2F2=-igHAM 2
31 2.43.31 Retainer-Slipper [Ef2E 1
32 2.43.32 Piston assembly - A 9
33 24333 Port plate Boma 1
34 2.43.34 Tapered Roller Bearings [EIER T4 1
35 2.43.35 Bearing washers R 1
36 2.43.36 Main spring washer FIHERE 2
37 2.43.37 Pressure spring EmE 1
38 2.43.38 Spring plug SHEERAT 3




2.71.5 Main pump £HEER

5 FHS HE &iE
Iﬁ-l\j P;ﬁ-l\lgo. Part Name Sl QTY Remark
39 2.43.39 Cylinder block ARZ 1
40 2.43.40 Spherical hinge BRER 1
41 2.43.41 Eccentric wheel frmiEe 1
42 2.43.42 Flexible cylinder head screws S EIIESLIRET 2
43 2.43.43 Hexagon socket screws M7 FEESLIEET 1
44 2.43.44 Shift fork 7358 1
45 2.43.45 Hexagon socket screws M7 HEIESLIEET 1
46 2.43.46 Flexible cylinder head screws S BT SH E RS T 2
47 2.43.47 Hexagon countersunk head screws | R7<AimSLIRET 2







2.71.5 Main pump £HEEHE

[ oo | 5 [N |
O | S | LT |

v

] |
’ﬁmumrm S

[

[ AEHEE
5 »

200410 2# TEANVO28/3R-00

K
[1]
{1
EL]
I

A2
e @ g

1 | TFAWVOIS/3R-00

T
1
21 | W~ e [R50

TFAIVOZE/3IR-00




3.0 FRONT ASSY BIEREE

Fe | =4S i =
ITEM PART NO. Part Name Sl Q'TY Remark
1 3.1 Boom ASSY R 1
2 32 Arm ASSY SRR 1
3 33 Bucket 7t 1
4 3.4 Boom rear shaft NEEH 1
5 3.5 Boom cylinder SEEEL 1
6 36 Boom cylinder protector RS 1
7 3.7 Boom cylinder rear shaft ERLEH 1
8 3.8 Boom cylinder front shaft AR 1
9 3.9 Arm cylinder SHFEL 1
10 3.10 Arm cylinder rear shaft SHTELEH 1
11 3.11 Arm cylinder front shaft RS ST 1
12 3.12 Shaft oE - S 1
13 3.13 Rocker-Lh EHRES 1
14 3.14 Rocker-Rh R 1
15 3.15 Pushing rod ASSY HEMT AR, 1
16 3.16 Bucket cylinder s Sl 1
17 3.17 Bucket cylinder rear shaft TR 1
18 3.18 Shaft for rocker T 2
19 3.19 Shaft for bucket 7= 2
20 3.20 Headlight stand & 1
21 3.21 Headlight KT 1




3.0 FRONT ASSY BIEREE




3.1 Boom ASSY @& &

Fs FHS HE =)=
ITEM PART NO. Part Name B QTY Remark

1 311 Boom RS 1

2 312 bushings MWEHE 2

3 3.13 Hydraulic oil pipe A MERL A 1

4 3.14 Hydraulic oil pipe B MERAL B 1

5 3.15 Hydraulic oil pipe C WERAL C 2

6 3.16 Hydraulic oil pipe clamp A WEERA 2

7 317 Hydraulic oil pipe B BEINE LA B 1

8 3.1.8 Hydraulic oil pipe A RENERKA 1

9 3.1.9 Hydraulic oil pipe clamp MEER 2

10 3.1.10 Oil cup M10X1 SEHFR M10X1 1




3.2 Bucket arm ASSY HF5 R

Fe | =4S i =E
ITEM PART NO. Part Name Sl Q'TY Remark

1 3.2.1 Arm N ey 1

2 322 Front bushings SHTRHTE 4

3 3.23 O-ring O B 2

4 3.24 Rear bushings HFEHEE 2

5 3.25 Shut-off valve L= 2

6 3.26 Oil cup M10X1 SR M10X1 2




3.15 Pushing rod ASSY TSRk

Fs = e =5t
ITEM PART NO. Part Name ShrER Q'TY Remark
1 3.15.1 Pushing rod T 1
2 3.15.2 Bushings -01 HEMHNE-01 2
3 3.15.3 Bushings-02 HEFFNE-02 2
4 3154 | Oil cup M10x 1 SR M10x1 3
5 3.15.5 O-ring O i 2




W3R

PARTSBOOK

X N 28

EAELHRKRERLELF

SHANDONG KEN STONE HEAVY MACHINERY CO.,LTD

Hh HE -
AR
i Ui :
03 HE -

Address

Hotline
Postal
Website

LI 2R 28 W48 71 7 S 7 S 28 309 [ R )
0635-8362550

252512

www.rhinoexcavator.com

South of national highway 309, dingyuanzhai Town ,
Guan County ,Liaocheng city,Shandong Province,China

: 0635-8362550
:252512
: www.rhinoexcavator.com



